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Overburden Pressure: 2.7e+004 psf Water Content, % 33.80 35.17

Preconsolidation Pressure: 4.33e+004 psf Dry Unit Weight, pet 84.87 89.3

Compression Index: 0.455 Soturation, % 90.03 103.73

Diameter: 2.5 in Height: 1.005 in Void Ratio 1.04 0.94

LL: 68 IPL: 32 PI: 36 IGS: 2.78

Project: Exelon Texas COL Victori Location: 2182UD UD-33 Project No.: 6468071777

Boring No.: 2182UD Tested By: HJ Checked By: JW

,C""""",":""."; Sample No.: UD-33 Test Date: 1/24/08.i·;.,t~\~:· Test No.: 8200 Sample Type: Undisturbed

<Y;';':i"[', ..... Description: Light Gray Mottled Light Yellowish Brown Fot CLAY (CH)

Remorks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Depth: 380-381.7'

Elevation: N/A

Cr= 0.028
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Overburden Pressure: 2.82e+004 psf Water Content, % 29.26 26.91

Preeonsòlidation Pressure: 2.91e+004 psf . Dry Unit Weight, pcf 91.4 100.2

Compression Index: 0.252 Saturation,% 91.38 103.33

Diameter: 2.5 in I Height: 1.003 in Void Ratio 0.88 0.72

LL: 49 .1 PL: 25 I PI: 24 .1 GS: 2.7S .'

Project: Exelon Texas COL Vie tori Location: 2182UD UO-37 Project No.: 6468071777

Bòring No.: 2182UD Tested By: HJ Checked By: JW
Sample No.: UD-37 Test Date: 1 /24/08 Depth: 400-402.5'

Test No.: 8201 Sample Type: Undisturbed Elevation: N/A

Description: Light Gray Mottled Yellowish Brown leon CLAY with sand (CL)

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr= 0.030
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Remarks: CONSOLIDATION TEST REPORT By ASTM 0 2435-04 Cr= 0.030
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Compression Index: 0.252 Saturation, % 91.38 103.33
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Boring No.: 2182UD Tested By: HJ Checked By: JW
Somple No.: UD-.37 Test Dote: 1/24/08 Depth: 400-402.5'

" Test No.: 8201 Somple Type: Undisturbed Elevation: NIA
Description: Light Gray Motted Yellowish Brown Lean CLAY with sand (CL)

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04 Cr~ 0.030
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Overburden Pressure: 1400 psf Water Content, % 17.76 15.76

Preconsolidation Pressure: 1.72e+004 psf Dry Unit Weight J pef 109.7 117.2

Compression Index: 0.126 Soturation~ ~ 91.54 99.98

Diameter: 2.499 in IHeight: 0.9998 in Void Ratio 0.52 0.42

LL: 40 IPL: 16 IPI: 24 IGS: 2.67

Project: Exelon Texas COL Victori pLocation: 2269UD UD-1 Project No.: 6468071777

Boring No.: 2269UD Tested By: HJ Checked By: JW

l'llll~ ~::~:~i~::~ :~:~:iSh Yellow Mottle~:~:::t::;~:~~~~~e~CL)
Remarks: CONSOLIDATION TEST REPORT By ASTM 0 2435-04

Depth: 10-12 J

Elevation: N/A

Cr= 0.012

Mon. 18-FEB-2008 13:51 :54
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VERTICA STRESS, pst

Before Test After Test

Overburden ..Pressure: 3900 psf . Water Content, % . 15.35 13.53

Preconsolidation Pressure: 9000 pst Dry Unit Weight. pcf 110.7 122.2

Compression Index: .0.136 Saturation, % 81.73 100.13

Diameter: 2.5 in Height: 1 in Void Ratio 0.50 0.36
LL: 34 I PL: 15 PI: 19 I GS: 2.66

Project: Exelon Texas COL Victori Location: 2269UD UD-3

Boring No.: 2269UD Tested By: HJ
Somple No.: UD-'3 Test Dote: 1/18/08

. Test No.: 8169 Sample Type: Undisturbed
:,:1; Description: Very Pole Brown Sandy Lean CLAY (CL)

Remarks: CONSOLIDATION TEST REPORT By ASTM 0 2435-04

Project No.: 6468071777
Checked By: JW

Depth: 30-32'

Elevation: NjA

Cr=0.003

Tue. 19~FE8-2008 16:43:00
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Overburden Pressure: 6300 psf Woter Content, % 21.53 21.05

Preconsolidatian Pressure: 1.37e+004 psf Dry Unit Weight. pcf 104.9 107.4

Compression Index: 0.159 Saturation. % 95.56 99.62

Diameter: 2.499 in Height: 0.995 in Void Ratio 0.61 0.57

LL: 59 I PL: 23 PI: 36 I GS: 2.70

Project: Exelan TexasCOL Victori

Boring No.: 2269UD

-t;' Sample No.: UD-5
..:i'

__:, Test No.: 8171 Sample Type: Undisturbed
'Wi Description: Light Gray Mottled Brownish Yellow Fat CLAY (CH)

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Location: 2269UD UD-5

Tested By: HJ

Test Date: 1/9/08

Project No.: 6468071777
Checked By: JW W
Depth: 50-51.7'
Elevation: N/A -i4i f f

Cr= 0.060

Mon. 18-fEB-200B 13:53:11
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Project: Exelon Texas COL Victori Location: 2269UD UD-5

Boring No.: 2269UD Tested By: HJ
Sample No.: UD-5 Test Date: 1/9/08
Test No.: 8171 Sample Type: Undisturbed

Description: Light Gray Mottled Brownish Yellow Fat CLAY (CH)

Remarks: CONSOLIDATION TEST REPORT By ASTM 0 2435-04

Project No.: 646S071777

Checked By: JW

Depth: 50-51.7'

Elevation: N/A ""/i f.(Øf

Cr= 0.060
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Precansolidotion Pressure: 1 .37e+004 psf Ory Unit Weight. pcf 104.9 107.4

Campression Index: 0.159 . Saturation,'" 95.56 99.62

Oiameter: 2.499 in I Height: 0.995. in . Void Ratio 0.61 0.57

LL: 59 I PL: 23 I PI: 36 los: 2.70

Praject: Exelon Texas COL Vie tori Location: 2269UD UD;.5

Boring No.: 2269UD Tested By: HJ
Sample No.: UD-5 Test Dote: 1/9/08
Test No.: 8171 Sample Type: Undisturbed

Description: Light Gray Motted Brownish Yellow Fat CLAY (CH)

Remarks: CONSOLIDATION TEST REPORT By ASTM 0 2435-04

Project No.: 6468071777
Checked By: JW
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Elevation: N/ A

Cr= 0.060
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Exelon Texas COL Victori location: 2269UD UO-5

Boring No.: 2269UO Tested By: HJ
Sample No.: UD-5 Test Date: 1/9/08
Test No.: 8171 Sample Type: Undisturbed

Description: Light Gray Mottled Brownish Yellow Fat CLAY (CH)

Remarks: CONSOLIDATION TEST REPORT By ASTM 0 2435-04

Project No.: 6468071777
Checked By: JW

Depth: 50-51.7'
Elevation: N/A 2-la/Ð t

Cr= 0.060

Mon, 18-FEB-2008 13:53:22
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf

Before Test After Test

Overburden. Pressure: 7600 psf Water Content, 70 36.55 35.26

Preconsolidatian Pressure: 2.22e+004 psf Ory Unit Weight. pcf 84.38 86.98

Campression Index: 0.362 Saturatian, ,. 98.27 100,79 .

Diameter: 2.5 in I Height: 0.998 in . Void Ratio 1.01 0.95

LL: 74 I PL: 30 I PI: 44 I GS: 2;72

Project: Exelon Texas COL Victori Location: 2269UD UD-7

Boring Na.: 2269UD Tested By: HJ
Sample No.: UO-7 Test Date: 1/18/08
Test No.: 8172 Sample Type: Undisturbed
Oescription: Light Gray Mottled Brownish Yellow Fat CLAY (CH)

Remarks: CONSOLIOATION TEST REPORT By ASTM 0 2435-04

Project No.: 6468071777

Checked By: JW

Oepth: 70-71.7'

Elevation: N/A

Cr= 0.050

Mon, 18-fEB-2008 13:53:39
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Exelon Texas COL Victori Location: 2269UD UD-7

Boring No.: 2269UD Tested By: HJ
Sample No.: UO-7 Test Dote: 1/18/08
Test No.: 8172 Sample Type: Undisturbed

Descriptian: Light Gray Mottled Brownish Yellow Fot CLAY (CH)

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Project No.: 6468071777
Checked By: JW

Depth: 70-71.7'

Elevation: N/ A 'I
Cr= 0.050

Mon, 18-FEB-200B 13:53:39
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test

Overburden Pressure: 7600 psf Water Content, % 36.55 35.26

Preconsolidation Pressure: 2.22e+004psf Dry Unit Weight, pcf 84.38 86.98

Compression Index: 0.362 Saturotion. % 98.27 100.79

Diameter: 2.5 in I Height: 0.998 in Vaid Ratio 1.01 0.95

LL: 74 I PL: 30 I PI: 44 I GS: 2.72

Praject: Exelon Texas COL Victori Locotion: 2269UD UD-7

Boring Na.: 2269UD Tested By: HJ
",', .' Sample No.: UD-7 Test Date: 1/18/08
.E.Q Test No.: 8172 Sample Type: Undisturbed.,; ',i ),.~, . ',",~~

.,~ Oescription: Light Groy Motted Brownish Yellow fat CLAY (CH)

Remorks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Project No.: 6468071777

Checked, By: JW

Depth: 70-71.7'

Elevation: N/A

Cr= 0.050

Mon, 18-FEB-2008 13:53:52
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CONSOLIDATION TEST DATA
SUMMARY REPORT'
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Project: Exelen Texos COL Victori Location: 2269UD UD-7

Boring No.: 2269UD Tested By: HJ
Sample No.: UD-7 Test Dote: 1/1 a/08
Test No.: 8172 Semple Type: Undisturbed

Oescription: Light Gray Mottled Brownish Yellow Fat CLAY (CH)

Remarks: CONSOLIOATION TEST REPORT By ASTMO 2435-04

Project No.: 6468071777
Checked By: JW ~
Oepth: 70-71.7'

Elevation: N/A

Cr= 0.050

Mon. 18-fEB-2008 '13:53:52
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1) Sc.

-i -;.. oS
OCN# ~Ë8Ó5



CONSOLIDATION TEST DATA
SUMMARY REPORT

o

. .. ..:

00" . . _._.. _. .. . - _: - -0 _ ~......~.... _ ~ o. . _,.._

~ ~

. .,. . .. ' . .
.- . Or" :"r-". --_...- ~ --";. _.; u. ..~ .;...t.. "f" ~ -f-'\ -.~ -+ '~.'. , -: : : .........(.. "('T'+"~""';'5

: :

: :

--+-~. .:-

: : :. : :
~
z
::r:
lñ

1.¡.1.............+.... ..j.. ...i....j"'j-..i"¡-j' no

i: ¡ ¡ : : ¡ ¡¡ i :: \ ~i. : :.": i':' : . . . : !
--.......---.~..----fno.Tno;..r_.1- ...t t............¡........t..... .. ....~--... .r:......'i .' . ¡:: . :¡ ¡¡ ¡, .. :

20 --- .....- -- ----... - ......~.....i _.-.:. ...i.... ~... - ~- -_........... --....- ------- ;.......:: :: ¡ ¡ :'
: :
, .
, .
, .

: :

~ ¡
: :
: :

____a. ___.0...............-.....

: .
..~..:. ~q

. .
10 --............~..----.'... ;.--!... ..~.

15

¡ ¡
: :. .
: :
: :
. .
. ,. .
, ,

- ~ ..: -~. - _.... - .. - -..........

: ~

..__.._~......~_u.~... ...:.~..;., :
. ,. .
. ,

25
100

, .
. :

1000 1 0000 1 00000
VERTICAL STRESS, psf

Before Test After Test

Overburden Pressure: 1.26e+004 psf Water Coritent, % 21.84 20.02

Preconsolidation Pressure; 2.32e+004 psf Ory Unit Weight, pcf 103.7 109.7

Compression Index; 0.193 Saturatioii, % 94.49 100.85

Diameter: 2.5 in I Height: 0.997 in Void Ratio 0.62 0.54

LL: 50 I PL: 22 Ipl: 28 I GS: 2.70

Project: Exelon Texas COL Victari Location: 2269UO UD-ll

Boring No.: 2269UD Tested By: HJ
Sample No.: UD-11 Test Oate: 1/9/08
Test No.: 8175 Sample Type: Undisturbed

Oescription: Light Gray Mottled Light Yellowish Brown Fat CLAY (CH)

Remarks: CONSOLIOATION TEST REPORT By ASTM 0 2435-04

Project No.: 6468071777
Checked By: JW

Depth: 150-151.7'

Elevation: N/A 'Z

ti

Cr= 0.063

Mon, 18-fEB-2008 13:54:09
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Boring No.: 2269UD Tested By: HJ
""'," Sample No.: UD-l1 . Test Oate: 1/9/08

Test No.: 8175 Sample Type: Undisturbed

Description: Light Gray Motted light Yellawish Brown Fat CLAY (CH)

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Project No.: 6468071777
Checked By: JW

Oepth: 150-151.7'

Elevotion: N/A

Cr= 0.063
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CONSOLIDATION TEST DATA
SUMMARY REPORT

0.45

0.65

0.60

0.55

o
~0:
o
Õ;:

0.50

OAO

100 1000 10000 100000
VERTICAL STRESS, psf

Before Test After Test
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Preconsolidation Pressure: 2.32~'¡OO4 pst Dry Unit W~ight, p cf 103.7
.

109. 7

Cornpressian Index: O. 193 Saturation, ~ 94.49 100.85

Diameter: 2.5 in Hi:ight; 0.9 97 in Void Rò tio 0.62 0.54

LL: 50 J PL: 22 PI: 28 IGs: 2,70

Rrqjeç¡t: Exe1cinTexos COL Yictori !.citotion:2:L69UD. .lJD-l1

Sating No.:2;269UD Tested By: HJ
Sqmple No.: UD- n Test Date: 1/!:aS
Test No,: 8175 SarnPle Type: Undisturbed

(c"-,;,c,:-; Description: UghtGray Mottled light y~iiowishBrown Fat CLAY (eH)

Rerhdi-ks:CONSOLibATION. TEST REPÒRT By ASTM (j 2435~04

Project No.:. 6468071777

Checked By: JW

Depth: 150-151.7'

Elevation: N/A

Ci-=0.063

Mon. 1 a-fEB-2008 13:54.:17
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Exelon TexoseOLVictori Location: 2269UD "UD,.,11

l30ring No;: 2269UD Testeèl By: HJ
Sample No.: UO-11 Test Oote: 1/9/08
Test No.: 8175 Sample Type: Undisturbed
Description: Light Gray Motted Light Yellowish Brown Fat CLAY (CH)

Remarks: eONSOLIDATION TEST REPORT By ASTM 0 2435-04

Project No.: 64.68071717

Checked By: JW

Oepth: 150-151.7'

Elevation: N/A

Cr= 0.063

Mon, l8-fEB-Z008 13:54:17
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Before Test After Test

Overburden Pressure: 2.82e+004 psf Water Content, % 32.85 26.26

PreconsoHdation Pressure: 2.82e+004 psf Ory Unit Weight, pcf 85.68 100.1

Compression Index: 0.289 Saturation. 7- 89.2.9 99.94

Diameter: 2.499 in I Height: 0.9993 in Void Ratio 1.02 0.7.3

LL: 63 I PL: 20 I PI: 43 I GS: 2.77

Pr.oject: Exelon Texas COL Victori Locotion: 2269UD UD..20

Boring No,: 2269UD Tested By: HJ
Sample No,: UD-20 Test Dale: 1/18/08
Test No.: 8253 Sample Type: Undisturbed
Description: Light Groy Mottled Brownish Yellow Fat CLAY (CH)

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Mon, 18-fEe-200a 14:23:09

Volume 3, Rev, O. 71 0/08 Page 2057 of 2371

Proje.cLNo. :64680.71777

Checked By: JW

Depth: 400-402.1'
Elevation: N/A

g

Cr= 0,056
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Sample No.: UD-20 Test Oate: 1/18/08
Test No,: 8253 Sample Type: Undisturbed

Description: Light Gray Mottled Brownish Yellow Fot CLAY (CH)

Remarks: CONSOLIDATlON TEST REPORT By ASTM D 2435-04

PtoJec t No.:. 64680.7.1777

Checked By: JW

Oepth: 400-402.1'
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Overburden Pressure: 2.82e+004 psf Woter Content; % 32.85 26.26

Preconsoliddtiori Pressure: 2.82e+004 psf Dry Unit Weight, pcf 85.68 100.1

Compre,ssion Index: 0,289 Saturation, % 89.29 99.94

Diometer: 2.499 in I Height: 0.9993 in Void Rotio 1.02 0.73

LL: 63 i PL: 20 I PI: 43 I GS: 2.77

PrQject: Exelan TexasCOL Victori Location: 2269UD UD-20

Boring No.: 2269UD Tested By: HJ
Sample No.: UD-20 Test Oate: 1/18/08
Test No.: 8253 Somple Type: Undisturbed
Description: Ught Groy Mottled Brownish Yellow Fat CLAY (CH)

Remarks: CONSOLIDATION TEST REPORT By ASTM 0 2435-04

ProJi:ct No.: .15498071777

Checked By: JW

Depth: 400-402.1'

Elevation: N/A
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Project: . Exelon Texas COL. Victori location: 2269UD.. UD~20

Boring No.: 2269UD Tested By: HJ
Sample No.: UO-20 Test Date: 1/18/08
Test No.: 825.3 Sample Type: Undisturbed

Description: Light Gray Mottled Brownish Yellow Fat CLAY (CH)

Remarks: CONSOLIDATION TEST REPORT By ASTM D 2435-04

Project No.: 6468071777
Checked By: JW

Depth: 400~402, l'

Elevation: N/A 1

Cr;: 0.056
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